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Test Report Certification

Applicant :Hanshin International Limited
Manufacturer :Hanshin International Limited
EUT Description : eBoard
(A) MODEL NO.: HSTNX-001
(B) SERIAL NO.: N/A
(C) POWER SUPPLY: DC 12V (Adapter input)

Measurement Procedure Used:
FCC Rules and Regulations Part 15 Subpart C Section 15.249: 2008 & ANSI C63.4: 2003

The device described above is tested by ACCURATE TECHNOLOGY CO. LTD to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C Section15.249 limits. The measurement results are
contained in this test report and ACCURATE TECHNOLOGY CO. LTD is assumed full
responsibility for the accuracy and completeness of these measurements. Also, this report shows
that the Equipment Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of ACCURATE TECHNOLOGY CO. LTD.

Date of Test : October 18-23, 2008

Prepared by : W 6 , ?
(Engineer)

Approved & Authorized Signer : ( = ;
(Manager)

FCC ID: WT 4HSTNX-001 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



1. GENERAL INFORMATION

1.1.Description of Device (EUT)

FCC ID: WT 4HSTNX-001

EUT
Model Number
Power Supply

AC Adapter

Operate Frequency
Applicant
Address

Manufacturer
Address

Date of sample received :

Date of Test

eBoard
HSTNX-001
DC 12V (Adapter input)

M/N: GFP121U-1210

Input: AC 100-240V, 50/60Hz 0.3A

Output: DC 12V, 1A

Page 4 of 57

Output cable: non-shielded, non-detachable, 1.8m, with a

ferrite core

2411.2-2480.2MHz

Hanshin International Limited
1/F., Block 3, No. 5 Zhuji Road, Tianhe District,

Guangzhou, China

Hanshin International Limited
1/F., Block 3, No. 5 Zhuji Road, Tianhe District,

Guangzhou, China
October 17, 2008

October 18-23, 2008

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001
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1.2.Description of Test Facility

EMC Lab :Accredited by TUV Rheinland Shenzhen

Listed by FCC
The Registration Number is 752051

Listed by Industry Canada
The Registration Number is 5077A-2

Accredited by China National Accreditation Committee
for Laboratories
The Certificate Registration Number is L3193

Name of Firm : ACCURATE TECHNOLOGY CO. LTD

Site Location . F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong
P.R. China

1.3.Measurement Uncertainty

FCC ID: WT 4HSTNX-001

Conducted Emission Expanded Uncertainty = 2.23dB, k=2
Radiated emission expanded uncertainty = 3.08dB, k=2
(9kHz-30MHz)

Radiated emission expanded uncertainty = 4.42dB, k=2
(30MHz-1000MHz)

Radiated emission expanded uncertainty = 4.06dB, k=2

(Above 1GHz)

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



2. MEASURING DEVICE AND TEST EQUIPMENT

Table 1: List of Test and Measurement Equipment

Page 6 of 57

Kind of equipment | Manufacturer Type SIN Calibrated until
EMI Test Receiver| Rohde&Schwarz | ESCS30 100307 03.29.2009
EMI Test Receiver| Rohde&Schwarz | ESPI3 101526/003 03.29.2009
Spectrum Analyzer| Agilent E7405A MY45115511 | 03.29.2009
Pre-Amplifier Rohde&Schwarz | CBLU118354 | 3791 03.31.2009
Loop Antenna Schwarzbeck I(z|\9I1281516 1516131 03.28.2009
Bilog Antenna Schwarzbeck VULB9163 9163-323 03.29.2009
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 12.20.2008
Horn Antenna Schwarzbeck BBHA9170 | 9170-359 10.09.2009
LISN Rohde&Schwarz | ESH3-Z5 100305 03.29.2009
LISN Schwarzbeck NSLK8126 8126431 03.29.2009

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001
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3. SUMMARY OF TEST RESULTS

FCC Rules Description of Test | Result
Section 15.207 Conducted Emission | Compliant
Section 15.209 Radiated Emission Compliant
Section 15.249(d)
Section 15.249(a) The fundamental Compliant
field strength and the
harmonics
Section 15.249(d) Band Edge Compliant

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001
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4. CONDUCTED EMISSION FOR FCC PART 15 SECTION

15.207(A)

4.1.Block Diagram of Test Setup

4.1.1.Block diagram of connection between the EUT and simulators

AC Mains
<«—| Adapter EUT

(EUT: eBoard)

4.1.2.Shielding Room Test Setup Diagram

= Vertical Refe C
Q G_?uf:cnji P'.?u;emn :
:: - Test K eceiver
)
Q ————
N ~— HHHH <
3 oo
=
]
e
N ﬁ{_
J[ed
Lo
4
LIS N T~

REaferenmce Ground Plane

(EUT: eBoard)

4.2.The Emission Limit

4.2.1.Conducted Emission Measurement Limits According to Section 15.207(a)

Frequency Limit dB(uV)

(MHz) Quasi-peak Level Average Level
0.15 - 0.50 66.0 — 56.0 * 56.0-46.0 *
0.50 - 5.00 56.0 46.0
5.00 - 30.00 60.0 50.0

* Decreases with the logarithm of the frequency.

FCC ID: WT 4HSTNX-001 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001
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4.3.Configuration of EUT on Measurement

The following equipment are installed on the Conducted Emission Measurement to meet
the commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.3.1.eBoard (EUT)

Model Number : HSTNX-001
Serial Number : N/A
Manufacturer : Hanshin International Limited

4.4.0perating Condition of EUT
4.4.1.Setup the EUT and simulator as shown as Section 4.1.
4.4.2.Turn on the power of all equipment.

4.4.3. Let the EUT work in TX modes measure it. The transmit frequency are
2411.2-2480.2MHz. We are select 2411.2MHz, 2447.2MHz, 2480.2MHz TX
frequency to transmit.

4.5.Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC lines are checked to find out
the maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed according
to ANSI C63.4: 2003 on Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9kHz.
The frequency range from 150kHz to 30MHz is checked.

All the scanning waveforms are attached in Appendix I.

FCC ID: WT 4HSTNX-001 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001
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4.6.Power Line Conducted Emission Measurement Results

PASS.

The frequency range from 150kHz to 30MHz is checked.

Date of Test: October 23, 2008 Temperature:  25°C
EUT: eBoard Humidity: 53%
DC 12V (Adapter input)
Model No.: HSTNX-001 Power Supply: Adapter power: AC120V/60Hz
Test Mode: TX 2411.2MHz Test Engineer: Joe
Fraquency Level Transd Limit Margin Detector Line e
MH= dBuv dB dBuWV (==}
0.154500 46.60 11.0 66 19.2 QP N GND
0.452000 33.40 12.0 o6 22.7 QP N GND
0.564000 43.70 12.0 56 12.3 QP ) GND
Fraquency Level Transd Limit Margin Destector Line e
MHz dBpWV dB dBpWv dB
0.154500 42.00 11.0 Se 13.8 AWV N GND
0.478500 2%.50 1z2.0 48 le.% AW N GND
0.555500 5.70 12.0 48 8.3 AV N GHND
Fraquency Level Transd Limit Margin Detector Lins e
MH= dBuv B dBu’ 4B
0.154500 48.60 11.0 66 17.2 @P Ll GND
0.501000 31.70 12.0 56 24.3 QP Ll GND
0.564000 42 .50 12.0 Se 13.5 QP Ll GND
Frequency Level Transd Limit Margin Detector Line rE
MH= dBuv dB dBuv dB
0.154500 43 .01 11.0 5e 12.8 AW Ll GHND
0.4%2000 27.740 12.0 48 18.4 AW Ll GND
0.564000 37.80 12.0 4e 8.2 AV Ll GND

The spectral diagrams in appendix | display the measurement of un-weighted peak values.

FCC ID: WT 4HSTNX-001 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001
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Date of Test: October 23, 2008 Temperature:  25°C
EUT: eBoard Humidity: 53%
DC 12V (Adapter input)
Model No.:  HSTNX-001 Power Supply: Adapter power: AC120V/60Hz
Test Mode: TX 2447.2MHz Test Engineer: Joe
Frequency Level Transd Limit Margin Detector Line PE
MH= dBuv dB dBuv d
0.150000 46,40 11.0 0o 1%.¢ QP N GND
0.50100C 33.20 12.0 5g 2Z2.8 QP N GND
0.559500 44,20 12.0 te 11.8 QP N GND
Frequency Level Transd Limit Margin Detector Lins rE
MH= dBuv dB dBuv d
0.150000 41.40 11.0 Se l4.¢ AV ) GND
0.505500 2%.80 12.0 Lg lgé.2 AWV ) GND
0.559500 40.20 12.0 4g 5.8 AV N GND
Frequency Level Transd Limit Margin Detector Line e
MH= dBuvV B dBuv d
0.150000 48.30 11.0 66 17.7 QP Ll GND
0.456500 32.20 12.0 5é 23.% QP Ll GND
0.558500 42 .60 12.0 5& 13.4 QP Ll GND
Frequency Level Transd Limit Margin Detector Line e
MH dBuv B dBuv B
0.150000 42 . 20 11.0 Se 13.8 &Y Ll GND
0.505500 27.10 12.0 41 18.% AV Ll GND
0.558500 37.20 12.10 46 8.2 AV L1 GND

The spectral diagrams in appendix | display the measurement of un-weighted peak values.

FCC ID: WT 4HSTNX-001 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001
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Date of Test: October 23, 2008 Temperature:  25°C
EUT: eBoard Humidity: 53%
DC 12V (Adapter input)
Model No.:  HSTNX-001 Power Supply: Adapter power: AC120V/60Hz
Test Mode: TX 2480.2MHz Test Engineer: Joe
Frequency Level Transd Limit Margin Detector Line PE
MH dBuv 4B dBuv 4B
0.154500 45 .80 11.0 66 20.0 QP ) GND
0.45%2000 33,40 12.0 56 22.7 QP ) GND
0.55%500 43,50 12.0 5e 12.1 QP N GND
Fragquency Level Transd Limit Margin Destector Line rE
MH=z dBuv 4B dBuv d
0.150000 4z .11 11.0 5& 13.% AWV ) GND
0.5585400 40 .00 12.0 48 e.0 AWV ) GND
Frequency Level Transd Limit Margin Detector Line e
MH dBuvV dB dBpv d
0.153000 9.20 11.0 s l16.3 QP Ll GND
0.50554a0 32.50 1z2.0 56 Z23.3 QF Ll GND
0.564000 43,110 1z2.0 56 12.% QF Ll GND
Frequency Level Transd Limit Margin Detector Line PE
MH dBuv d dBuv d
0.15%000 44 20 11.0 56 11.3 Aawv Ll GND
0.452000 29.30 12.0 4g le.3d &AW Ll GND
0.564000 35.20 12.0 4g 6.3 AV Ll GND

The spectral diagrams in appendix | display the measurement of un-weighted peak values.

FCC ID: WT 4HSTNX-001 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



Page 13 of 57

5. FUNDAMENTAL AND HARMONICS RADIATED EMISSION

MEASURMENT

5.1.Block Diagram of Test Setup

5.1.1.Block diagram of connection between the EUT and simulators

AC Mains
<«—| Adapter EUT

(EUT: eBoard)

5.1.2.Anechoic Chamber Test Setup Diagram

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

< 3METERS —————

EUT

Cable T
0.8 METER

|

GROUND PLANE

(EUT: eBoard)

FCC ID: WT 4HSTNX-001 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001
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5.2.The Emission Limit

5.2.1.For intentional radiators, According to section 15.249(a), Operation within the
frequency band of 2.4 to 2.4835GHz, The fundamental field strength shall not
exceed 94 dBuV/m and the harmonics shall not exceed 54 dBu\V/m.

Fundamental Field Strength of Fundamental | Field Strength of harmonics
Frequency (millivolts/meter) (microvolts/meter)
902-928MHz 50 500
2400-2483.5MHz 50 500
5725-5875MHz 50 500
24.0-24.25GHz 250 2500

5.2.2.According to section 15.249(e), as shown in section 15.35(b), the peak field
strength of any emission shall not exceed the maximum permitted average limits
specified above by more than 20 dB under any condition of modulation.

5.3.Configuration of EUT on Measurement

The following equipment are installed on Radiated Emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

5.3.1.eBoard (EUT)

Model Number : HSTNX-001
Serial Number . N/A
Manufacturer :Hanshin International Limited

5.4.0Operating Condition of EUT
5.4.1.Setup the EUT and simulator as shown as Section 5.1.
5.4.2.Turn on the power of all equipment.

5.4.3. Let the EUT work in TX modes measure it. The transmit frequency are
2411.2-2480.2MHz. We are select 2411.2MHz, 2447.2MHz, 2480.2MHz TX
frequency to transmit.

FCC ID: WT 4HSTNX-001 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001
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5.5.Test Procedure

FCC ID: WT 4HSTNX-001

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement.

The bandwidth of test receiver (R&S ESI26) is set at LMHz.

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



5.6.The Field Strength of Radiation Emission Measurement Results

Page 16 of 57

DC 12V (Adapter input)

Adapter power: AC120V/60Hz

PASS.
Date of Test: October 18-21, 2008 Temperature:  25°C
EUT: eBoard Humidity: 52%
Model No.:  HSTNX-001 Power Supply:
Test Mode: TX 2411.2MHz Test Engineer: Joe

Fundamental Radiated Emissions

Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK | AV PEAK
2411.197 78.69 90.00 -7.43 71.26 | 8257 94 114 -22.74 | -31.43 | Vertical
2411.196 77.06 88.34 -7.43 69.63 | 80.91 94 114 | -24.37 | -33.09 | Horizontal
Harmonics Radiated Emissions
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK | AV PEAK
4822.396 | 48.71 60.51 -0.19 48.52 | 60.32 54 74 -5.48 | -13.68 Vertica
7233.594 | 35.63 46.81 3.04 38.67 | 49.85 54 74 -15.33 | -24.15
4822.396 | 46.11 57.36 -0.19 45.92 | 57.17 54 74 -8.08 | -16.83 Horizontal
7233.594 | 34.84 46.16 3.04 37.88 | 49.20 54 74 -16.12 | -24.80

The spectral diagrams in appendix | display the measurement of peak values.

Note:

1. The emission emitted by the EUT is too low to be measured except the emission listed above.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001




Date of Test: October 18-21, 2008 Temperature:
EUT: eBoard Humidity:
Model No.:  HSTNX-001 Power Supply:
Test Mode:  TX 2447.2MHz Test Engineer:

Fundamental Radiated Emissions

25°C

Page 17 of 57

52%

DC 12V (Adapter input)
Adapter power: AC120V/60Hz

Joe

Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV PEAK AV PEAK
2447.199 81.88 93.04 -7.34 74.54 85.70 94 114 -19.46 | -28.30 | Vertical
2447.199 76.01 87.22 -7.34 68.67 | 79.88 94 114 -25.33 | -34.12 | Horizontal
Harmonics Radiated Emissions
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz2) AV PEAK | Corr. AV PEAK AV PEAK AV PEAK
4894.401 49.86 61.20 0.21 50.07 | 61.41 54 74 -3.93 | -12.59 Vertical
4894.401 44.48 55.90 0.21 44.69 56.11 54 74 -9.31 -17.89 | Horizontal

The spectral diagrams in appendix | display the measurement of peak values.

Note:

1. The emission emitted by the EUT is too low to be measured except the emission listed above.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor
Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001




Date of Test: October 18-21, 2008 Temperature:
EUT: eBoard Humidity:
Model No.:  HSTNX-001 Power Supply:
Test Mode:  TX 2480.2MHz Test Engineer:

Fundamental Radiated Emissions

25°C

Page 18 of 57

52%

DC 12V (Adapter input)
Adapter power: AC120V/60Hz

Joe

Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK | AV PEAK
2480.168 75.38 86.54 -7.37 68.01 | 79.17 94 114 | -25.99 | -34.83 | Vertical
2480.168 79.26 90.58 -7.37 71.89 | 83.21 94 114 | -22.11 | -30.79 | Horizontal
Harmonics Radiated Emissions
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz2) AV PEAK | Corr. AV | PEAK AV PEAK AV PEAK
4960.312 | 45.39 56.64 0.52 4591 | 57.16 54 74 -8.09 | -16.84 Vertical
7440.501 | 33.61 44.38 3.69 37.30 | 48.07 54 74 -16.70 | -25.93
4960.312 46.97 58.62 0.52 4749 | 59.14 54 74 -6.51 -14.86 Horizontal
7440.501 | 31.24 41.63 3.69 34.93 | 45.32 54 74 -19.07 | -28.68

The spectral diagrams in appendix | display the measurement of peak values.

Note:

1. The emission emitted by the EUT is too low to be measured except the emission listed above.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001
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6. RADIATED EMISSION FOR FCC PART 15 SECTION 15.249(D)

6.1.Block Diagram of Test Setup

6.1.1.Block diagram of connection between the EUT and simulators

AC Mains

<«— Adapter

EUT

(EUT: eBoard)

6.1.2.Anechoic Chamber Test Setup Diagram

Cable

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

< 3METERS —————

EUT

|

0.8 METER

|

FCC ID: WT 4HSTNX-001

GROUND PLANE

(EUT: eBoard)

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001
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6.2.The Emission Limit For Section 15.249(d)

6.2.1.Emission radiated outside of the specified frequency bands, except for harmonics,
shall be comply with the general radiated emission limits in Section 15.209.

Radiation Emission Measurement Limits According to Section 15.209.

Limit
Frequency Field Strength of Field Strength of | The final measurement
(MHz2) Quasi-peak Value | Quasi-peak Value in band 9-90kHz,
(microvolts/m) (dBpV/m) 110-490kHz and
above 1000MHz is
30 - 88 100 40 performed with
Average detector.
Except those
88 - 216 150 43.5 frequency bands
mention above, the
216 - 960 200 16 final meaSl_Jrement for
frequencies below
1000MHz is
Above 960 500 54 performed with Quasi
Peak detector.

6.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

6.3.1. eBoard (EUT)

Model Number : HSTNX-001
Serial Number . N/A
Manufacturer : Hanshin International Limited

6.4.0perating Condition of EUT
6.4.1.Setup the EUT and simulator as shown as Section 6.1.
6.4.2.Turn on the power of all equipment.

6.4.3. Let the EUT work in TX modes measure it. The transmit frequency are
2411.2-2480.2MHz. We are select 2411.2MHz, 2447.2MHz, 2480.2MHz TX
frequency to transmit.
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6.5.Test Procedure

FCC ID: WT 4HSTNX-001

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement.

The bandwidth of test receiver (R&S ESI26) is set at 120KHz in 30-1000MHz. and set at
1MHz in above 1000MHz.

The frequency range from 30MHz to 25000MHz is checked.
The final measurement in band 9-90kHz, 110-490kHz and above 1000MHz is performed

with Average detector. Except those frequency bands mention above, the final
measurement for frequencies below 1000MHz is performed with Quasi Peak detector.
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6.6.The Emission Measurement Result

PASS.
Date of Test: October 18-21, 2008 Temperature:  25°C
EUT: eBoard Humidity: 52%
Model No.:  HSTNX-001 Power Supply: DC 12V (Adapter input)
Adapter power: AC120V/60Hz
Test Mode: TX 2411.2MHz Test Engineer: Joe
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MHz) (dBuVv/im) Corr. (dBuV/m) (dBuVv/m) (dB)
QP QP QP QP
35.2060 15.92 18.64 34.56 40.00 -5.44
53.4556 22.03 13.65 35.68 40.00 -4.32
160.5469 21.25 14.61 35.86 43.50 -7.64 )
Vertical
217.6194 20.49 15.61 36.10 46.00 -9.90
324.6921 13.68 19.54 33.22 46.00 -12.78
431.7917 13.01 22.96 35.97 46.00 -10.03
160.5506 22.76 14.61 37.37 43.50 -6.13
217.6198 22.75 15.61 38.36 46.00 -7.64
267.4835 20.61 18.44 39.05 46.00 -6.95 _
Horizontal
324.6896 22.03 19.54 41.57 46.00 -4.43
431.7859 19.51 22.96 42.47 46.00 -3.563
486.5060 14.31 23.91 38.22 46.00 -7.78

The spectral diagrams in appendix | display the measurement of peak values.

Note:
1. Remark “- “ means that the emission level is too low to be measured.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and subtracting
the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain
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Date of Test: October 18-21, 2008 Temperature:  25°C
EUT: eBoard Humidity: 52%
Model No.:  HSTNX-001 Power Supply: DC 12V (Adapter input)
Adapter power: AC120V/60Hz
Test Mode:  TX 2447.2MHz Test Engineer: Joe
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MH2z) (dBuVv/im) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
35.1957 16.28 18.64 34.92 40.00 -5.08
53.4541 21.98 13.65 35.63 40.00 -4.37
160.5502 22.66 14.61 37.27 43.50 -6.23 )
Vertical
217.6219 20.49 15.61 36.10 46.00 -9.90
322.5896 14.79 19.45 34.24 46.00 -11.76
431.7879 13.48 22.96 36.44 46.00 -9.56
160.5552 23.03 14.61 37.64 43.50 -5.86
217.6231 22.53 15.61 38.14 46.00 -7.86
267.4849 20.48 18.44 38.92 46.00 -7.08 _
Horizontal
324.6889 22.04 19.54 41.58 46.00 -4.42
431.7874 19.63 22.96 42.59 46.00 -3.41
462.4122 15.14 23.33 38.47 46.00 -7.53

The spectral diagrams in appendix | display the measurement of peak values.

Note:
1. Remark “- “ means that the emission level is too low to be measured.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and subtracting
the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain
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Date of Test: October 18-21, 2008 Temperature:  25°C
EUT: eBoard Humidity: 52%
Model No.:  HSTNX-001 Power Supply: DC 12V (Adapter input)
Adapter power: AC120V/60Hz
Test Mode:  TX 2480.2MHz Test Engineer: Joe
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MH2z) (dBuVv/im) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
35.1988 17.31 18.64 35.95 40.00 -4.05
53.4439 22.10 13.66 35.76 40.00 -4.24
160.5520 22.01 14.61 36.62 43.50 -6.88 )
Vertical
217.6153 21.86 15.61 37.47 46.00 -8.53
324.6578 15.32 19.54 34.86 46.00 -11.14
431.7838 12.04 22.96 35.00 46.00 -11.00
160.5543 22.43 14.61 37.04 43.50 -6.46
217.6177 23.75 15.61 39.36 46.00 -6.64
267.4864 20.22 18.44 38.66 46.00 -7.34 _
Horizontal
324.6858 22.11 19.54 41.65 46.00 -4.35
348.2740 18.87 20.60 39.47 46.00 -6.53
431.7884 17.68 22.96 40.64 46.00 -5.36

The spectral diagrams in appendix | display the measurement of peak values.

Note:
1. Remark “- “ means that the emission level is too low to be measured.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and subtracting
the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

FCC ID: WT 4HSTNX-001 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



Page 25 of 57

7. BAND EDGES

7.1.The Requirement

7.1.1.Band Edge from 2400MHz to 2483.5MHz. Emission radiated outside of the
specified frequency bands, except for harmonics, shall be attenuated by at least 50
dB below the level of the fundamental or to the general radiated emission limits in
Section 15.209, whichever is the lesser attenuation.

7.2.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

7.2.1. eBoard (EUT)

Model Number : HSTNX-001
Serial Number : N/A
Manufacturer :Hanshin International Limited

7.3.0perating Condition of EUT
7.3.1.Setup the EUT and simulator as shown as Section 7.1.
7.3.2.Turn on the power of all equipment.

7.3.3. Let the EUT work in TX modes measure it. The transmit frequency are
2411.2-2480.2MHz. We are select 2411.2MHz, 2480.2MHz TX frequency to
transmit.

7.4.Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find
out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upper band-edges of the emission:
RBW=1MHz, VBW=1MHz
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Pass.
Date of Test: October 21, 2008 Temperature:  25°C
EUT: eBoard Humidity: 52%
Model No.:  HSTNX-001 Power Supply: DC 12V (Adapter input)
Adapter power: AC120V/60Hz
Test Mode: TX 2411.2MHz Test Engineer: Joe
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK AV PEAK
2394.041 43.53 55.27 -7.50 36.03 | 47.77 54 74 -17.97 | -26.23 Vertical
eruca
2400.000 43.68 55.30 -7.46 36.22 | 47.84 54 74 -17.78 | -26.16
2397.888 45.75 57.12 -7.48 38.27 | 49.64 54 74 -15.73 | -24.36
2398.988 45.03 56.26 -7.46 37.57 | 48.80 54 74 -16.43 | -25.20 | Horizontal
2400.000 42.77 54.02 -7.46 35.31 | 46.56 54 74 -18.69 | -27.44

The spectral diagrams in appendix | display the measurement of peak values.

Note:

1. The emission emitted by the EUT is too low to be measured except the emission listed above.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

FCC ID: WT 4HSTNX-001
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Date of Test: October 21, 2008 Temperature:  25°C

EUT: eBoard Humidity: 52%

Model No.:  HSTNX-001 Power Supply: DC 12V (Adapter input)

Adapter power: AC120V/60Hz

Test Mode:  TX 2480.2MHz Test Engineer: Joe

Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK AV PEAK

2483.500 52.72 63.25 -7.37 45.35 | 55.88 54 74 -8.65 | -18.12
2484.212 51.87 62.34 -7.38 44.49 | 54.96 54 74 -9.561 | -19.04 Vertical
2484.814 50.09 60.92 -7.38 42.71 | 53.54 54 74 -11.29 | -20.46
2483.500 51.36 62.78 -7.37 43.99 | 55.41 54 74 -10.01 | -18.59
2483.871 51.03 62.55 -7.38 43.65 | 55.17 54 74 -10.35 | -18.83 | Horizontal
2484.413 52.14 63.34 -7.38 44.76 | 55.96 54 74 -9.24 | -18.04

The spectral diagrams in appendix | display the measurement of peak values.

Note:

1. The emission emitted by the EUT is too low to be measured except the emission listed above.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

FCC ID: WT 4HSTNX-001
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8. ANTENNA REQUIREMENT

8.1.The Requirement
8.1.1. According to Section 15.203, an intentional radiator shall be designed to ensure

that no antenna other than that furnished by the responsible party shall be used
with the device.

8.2.Antenna Construction

The transmitter utilizes SMD chip antenna, no consideration of replacement.

Antenna
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APPENDIX |
(Test Curves)
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SHENZHEN ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC FPARTIS

EUT: e2Board M/MIHSTHX-001
Manufacturer: Hanshin

Cperating Condition: TX 2411.2MH=

Test Site: 1#3hielding Room
Operator: Joe

Test Specification: Va 1Z0V/€0Hz Sample No.:083785 Eeport Ho. :ATEZ0082001

SCAN TABLE: "V 150K-30MH=z fin"

Short Description: Conducted emission
Start Stop Step Detector Meas. IF Transducer
Freguency Frecuency Width Time Bandw.
152.0 kHz 30.0 MH= 0.8 % QuasiPeak 1.0 s % kH=z NSLEEl1Ze 2008
Average
Lewvel [dBpV]
A= e e e e e e e e e e e e —
[ | I I I I I [ I I
1 1 I 1 1 1 1 1 1 1 1 1 1
P R e e I
TD [ | I I I I I [ I I
il j ' N O T T I |
&0 _:_Jl' _________ _1 _____ _:____L__[ [ 1 [
I | | T N | |
L et A I A N [ [ [ T [
A 1 ! ! R S i |
40 aTTT T i I OTTTTETTITTrhOTTITrh T T T r-——-- I
| i .
30 -t =g - -7 A== e e e et el el Bl e F-——-- I
led | [} 1 4 1 | i [ | 1 1
20 PAPRNTE AT AV PPN TR A _ih-h,nir.“ i - |
TN VA AN AR P W LW e T ST e e
RARVE R AVAN S U )
- __|____ J— [ T, - - —_ — N
0 A B i el St e S AT
1 1 I 1 I 1 1 1 1 1 1 1 1
|:| L L L L L L L L L L L 1
150k 300k 400k GO0k 800k 1M 2M am 4n.-1 SMoBM BM 10M 208 30M
Frequency [Hz]
m rm xnMEZ Jo=-0BL022301_f£fin
+ + +MEZ Jo=-0Bl0Z201_£inZ
ME3 Joe—:,;:zacl_p =
MEZ Jo=-0BE1022301_pre2
1T FCC lE-E v QF Voltage QF
LIM FCC 15BE W AV Volsage AV
MEASUREMENT RESULT: "Joe-08102301 fin"
10/23/2008 09:0BRM
regqusncy Level Transd Limit Margin Detsctor Line FE
MH= dBuvV dB dBnv dB
0.154500 4g.a0 11.0 1= 15.2 QF i) =MD
0.4%2000 33.40 12.0 56 Z2.7 QP ) EHD
0.564000 43.70 12.0 5& 12.3 QF N EHD
MEASUREMENT RESULT: "Joe-08102301 finz2"
10/23/2008 09:0BRM
Freqgqusncy Level Transd Limit Margin Detsctor Line FE
MH= dBnh dB dBEn” d
0.154500 42.00 11.0 56 13.8 AV i) =MD
0.478500 25%.50 12.0 4g 18.% RV N CEHD
0.555%500 35.70 12.0 4 0.3 &RV i) =MD
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SHENZHEN ACCURATE TECHNOLOGY CO. ,LTD

CONDUCTED EMISSION STANDARD FCOC PARTIS

EUT:
Manufacturer:

Cperating Condit

Test Site:
Cperator:

ilon:

eBoard M/H:HSTHE-001
Hanshin
T 2411.ZMH=

1#3hielding Boom
Joe
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Test Specification:

SCAN TABLE:

Vb 12

ovV/elHz 083748

Sample No.:

"W 150K-30MHz fin"

Short Description: Conducted emission
3tart Stop Step Detector Meas. IF Transducer
Freqguency Frequency Width Time Bandw.
150.0 kHz 30.0 MH= 0.8 % QuasiPeak 1.0 s S kHz HNSLEElZe Z0O08
Average
Lewvel [dBuY]
N e e e e
1 1 | I | 1 1 1 1 1 1 | [ 1 1
1 1 1 1 I 1 1 1 1 1 1 I 1 1 1 1
TD e I T PR L I e I 1
1 1 | I 1 1 1 1 1 1 [ 1 1
L] AR S O S B I A
&0 S sl e R i _:_'__:___l 1 [ [
L] | | A A R A | |
50 A S R A [ T T I [ [ T | T T T 11 T 1
I T T T T T T T T T 1 I I | I I I 1
W [} [ 1 [ | 1 1 1 1 1 1 | 1 1 1
40 ey hl [y inind it i i Il aTTTT R T ITTrOTTITrh T T T T r-———-- I
L ¥ I I 11 I | I | I I I I I I [ I 1
v S Y A S T S s T T, T s iy U YRR S i
1 T LA AT R e 1 (AT UF Y A i 1 1
1 " [N A T Y MWW AT, Badngh A AT 1 1
MoE---+---—- A — o — AV PR - S E - A Y - R S e T A e e b Ty —— = e — - — A |
1 P 1 o e [ T T /(L (A T I;. [ TR ! N
] | w ] ] R T \ i r W 1 L ||| -.Il (] |||~‘ 1 =
MWh---t--—— g R FRY MY v R | S N I_L|____u_l'_.;__;._4._"4_|__|__hp__ F‘Lﬁﬂ_“ . gy
R T T R
L L L L L L L L L L L L L L L L L L L 1
150k 300k 400k 600k &S00k 1M M M 4N SM oBM SM O 10M 20M 30M
Frequency [Hz]
= #MEZ Jo=—-0Bl0Z202_fin
+ + +ME3 Joe-0Bl0Z20Z_fin2
HMESZ Joe=-0BLOZ30Z_pre
WE3 Jo=-0BLl0Z30Z_pre?
e—T, T 1 ECZC 15B W QF Voltage QF
LIM FCC 15B V AV Velsage AV
MFEASUREMENT RESULT: "Jﬂe—ﬂ81ﬂ2302_fin“
10/23/2008 09:238M
Fragusncy Level Transd Limit Margin Detector Line FE
MH=z dBnv dB dBnn 4B
0.154500 g§.60 11.0 o8 17.2 @QF L1 EHD
0.501000 31.70 12.0 5€ 24.3 QF L1 EHD
0.564000 42.50 12.0 5€ 13.5 @QF L1 EHD
MFEASUREMENT RESULT: "Jﬂe—ﬂ81ﬂ2302_fin2"
10/23/2008 09:238M
Fragusncy Level Transd Limit Margin Detector Line FE
MH=z dBnv dB dBnpv 4B
0.154500 43.00 11.0 56 12.8 &V L1 EHD
0.4%2000 27.70 12.0 46 18.4 AV L1 EHD
0.564000 37.80 12.0 4E B.2 &RV L1 EHD
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SHENZHEN ACCURATE TECHNOLOGY CoO. . LTD

CONDUCTED EMISSION STANDARD FCC PARTIS

EUT: eBoard M/M:HSTHNX-001
Manufacturer: Hanshin
Operating Condition: TX 2447.ZMH=z

Test Site:
Operator:
Test Specification:

SCAN TABLE:

1#3hielding Boom
Joe
Va 12Z0V/elHz

: 083785

Sample Ho.

"¥v 150K-30MHz fin"

Report Ho.:l

L)
=]
(i)
)
=]
(=)
[

Short Description: Conducted smission
Start Stop Step Detector Me=as. IF Transducer
Freguency Frequency Width Time Bandw.
152.0 ¥Hz 30.0 MH= 0.8 % QuasiPeak 1.0 s S kHE HSLEElZ2e 2008
Average
Level [dBuv]
Bl - e m e e e e e e e e e e e e e e — -
[ | I I I I I [ I I
1 1 I 1 1 1 1 1 1 1 1 1 1
e JE I o I
TD [ | I I I I I o I I
B AR S O S B A —
B0 i i _:____:___[ o1 i i
i | | R A T A | |
ELL il ety e el R IR R R [ [ [ T 1
T R S A M R
407 i Tl Bt I it AT T TTTTrTTTTTrOT T r-———--
B e I
30 A= T S — e = A= e iRl e e e e R g ety et Fo=-==- 1
a1 TR AT A A e LA T I |
o IR gy B Wy Y LF N T g, A T YL L0 Ry SR
= it VT R L*Tm* i
P i ] [T 1 ! ¥ 1 1 1
- L 1 P | S RS S T — el
10 T L A A e
1 1 I 1 1 1 1 1 1 1 1 1 1
L L L L L L L L L L L L 1
150k 200k 400k GO0k S00K 1M M M 4N SM5M BMO10M 20K 20M
Frequency [Hz]
= #MEZ Joe—0BL0Z304 fin
+ + +ME3 Joe-0BLO0Z204_finZ
HME3 Jo=-0B1l02204 pre
ME3 Jo=-081l02304 preZ
LIM FCC 15B ¥ QF Volsage QF
(1T FCC 15B V AV Voltage AV
MEASUREMENT RESULT: "Joe—-08102304 fin"
10/23/2008 09:441M
Fraqusncy Level Transd Limit Margin Detector Line FE
MH= dBuv dB dBnpv dB
.150000 4g.40 11.0 = 15.a QF H MDD
0.501000 33.20 12.0 56 ZZ2.8 QP H GND
0.559500 44,20 12.0 5E 11.8 @QF H =MD
MEASUREMENT RESULT: "Joe—-08102304 finZ2"
10/23/2008 09:441M
Fraqusncy Level Transd Limit Margin Detector Line FE
MH= dBuv dB dBnpv dB
2.1500020 41 .40 11.0 5& 14.& RV H GHD
0.505500 25,80 12.0 4E 1.2 AV H =MD
0.559500 40.20 12.0 4g 5.8 &V H =MD

FCC ID: WT 4HSTNX-001
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SHENZHEN ACCURATE TECHNOLOGZY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PARTIS

EUT: ceBoard M/M:HSTHNX-001
Manufacturer: Hanshin
Operating Condition: TX 2Z447.2ZMH:z

Test Site:
Cperator:

1#3hielding Room
Joe
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Test Specification: Vb 120V/e0Hz Sample No.:08378535 Beport Mo.:ATEZ00BZ2001
SCAN TABLE: "V 150K-30MHz fin"
Short Description: Conductad emission
Start Stop Step Detector Meas. IF Transducer
Freguency Frequency Width Time Bandw.
152.0 kHz 30.0 MH= ] 3 % QuasiPeak 1.0 s % kHz HSLEElZe 2008
Average
Level [dBpW]
- e e m e e -
I I I I I I [ | I I I I I [ I I
1 1 1 1 1 1 1 1 1 I 1 1 1 1 1 1 1 1 1 1
TD I T I N e L e e U I 1
I I I I I I [ | I I I I I [ I I
NS O R 8 BN N S N N —
&0 [ Y S N N B [ [ N [ R R T I i
| L] N S A A I I
=0 [ IR A T T I [ [ T 1
] i R i | R i |
40 1-=-q---F<d--r-ra-f--------- i Ik i il mhinihs il it thale Hnl iy Bt r-—-—--
oA A b dbi L
30 -———-r——'—":‘_—-r—--—-|———) Rt e B R B S g PP TP e F=——=- 1
1 fal ST o R N NI O ) - Ly 1 e U L 1 ]
pre] SRR AR S VAP 4 TP TN YA UL At N :
I A Y [ TR TR U v | i 1" N { R
] S S FICA A IOV VAN A I O L"% ol -
e | ::::::::E*Wf"**" :
L L L L L L L L L L L L L L L L L L 1
150K 200k 400k GO0k 300K 1M 2M M 4N SM BM BM O 10M 2IZIM 30
Frequency [Hz]
m r xHMES
£+ iy
ME3
ME 3
-e— T, T 1 oltage QF
LIM FCC 15E V AV oltage AV
MEASUREMENT RESULT: "Jae—ﬂSlﬂESGJ_fin“
10/23/2008 09:342M
Frequsncoy Level Transd Limit Margin Detector Line FE
MH= dBnv dB dBnpv dB
0.150000 48.30 11.0 I 17.7 QP inl GEHND
0.4%&500 32.20 12.0 5& 23.9 QP L1 =MD
0.555%500 4z .80 12.0 5& 1.4 QF L1 =MD
MEASUREMENT RESULT: "Joe-08102303 finz2"
10/23/2008 09:34RM
Frequency Level Transd Limit Margin Detsector Lines FE
MH= dBuWV dB dBuv d
2. 150000 42.20 11.0 5& 13.8 AV L1 =MD
0.505500 27.10 12.0 4g 1.9 LAV L1 GHD
0.555%500 37.20 12.0 4g .2 RV L1 =MD
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SHENZHEN ACCURATE TECHNOLOGY CO. ,LTD

CONDUCTED EMISSTON STANDARD FCOC PARTIS

EUT:
Manufacturer:

Operating Condition:

Test Z2ite:
Cperator:

eBoard
Hanshin
T¥ 2430.ZMHz

1#3hielding Room

Joe

M/N:HSTHX-001
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Test Specification: Va 120V/€0Hz Sample No.:083785 Report No.:ATEZ0082001
SCAN TABLE: "V I150K-30MHz fin"
Short Description: Conducted emission
Start Stop Step Detector Mesas. IF Transducer
Freguency Fregquency Width Time Bandw.
15%.0 kHz 30.0 MHz 0.3 % JuasiPeak 1.0 3 % kHez NSLEElZe 2008
Average
Lewvel [dBpY]
e T et
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f---tr-= g —tman o R A PP A T S — A e o e e I fid vl it il e vl 1 { et itdnd ittt
I | I I _" | TRl | I.. I I
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I I I I I | I I
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L L L L L L L L 1
150k 300k 400k GO0k S00K 1M 2M M 4M SM M BM 10M 20K 20M
Frequency [Hz]
u #MES Joe-0BLOEZ205_fin
+ + +ME3 Joe-0BLO0Z205_£in2
HE3 Jo=-0BLlOEZ2053_pre
ME3 Joe-0Bl0Z205_prel
e T, T M EFCZ 15E T QF Volsage QF
LIM FCC 15B ¥V AV Vaoltage AV
MEASUREMENT RESULT: "Jae—ﬂﬂlﬂESGﬁ_fin“
10/23/2008 09:50RM
Fr=gusnov Level Transd Limit Margin Detector Line FE
MH= dBnVv dB dBpv 4B
0.154500 45.E0 11.0 o 20.0 @QF i) GHD
0.45%2000 33.40 12.0 56 22.7 QF i) GHD
0.555500 43.90 12.0 56 12.1 @QF N GHND
MEASUREMENT RESULT: "Joe—-(08102305 finz2"
10/23/2008 09:50AM
Fregqusnoy Level Transd Limit Margin Detsctor Line FE
MH=z dBpv dB dBpv dB
Q. 150000 42 .10 11.0 56 13.% &AWV ) GHD
0.559500 400,00 12.0 £17] 6.0 &RV i} GHND
FCC ID: WT 4HSTNX-001 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



SHENZHEN ACCURATE TECHNOLOGY CO. ,LTD

CONDUCTED EMISSION STANDARD FCC FPARTIS

EUT: eBoard M/N:HSTHX-001
Manufacturer: Hanshin

Cperating Condition: TX 2480.2ZMH=z

Test Zite: 1£53hielding Eoom

Cperator: Joe

Test Specification: Vk 120V/e0H=z Sample Ho.:083785

SCAN TABLE: "V 150K-30MH=z fin"

Report Ho.

Page 35 of 57

tATE20032001

Short Description: Conducted emission
3tart Stop itep Detector Meas. IF Transducer
Freguency Frequency Width Time Bandw.
150.0 kHz 20.0 MH=z 0.8 % QuasiPeak 1.0 s % kHz MSLEEB1ZE 2008
Average
Level [dBuW]
Blp--—-=-———— " —— M e E i m— e — e ——— -,
1
1
70 n
I
G0 JI-
I
50 1 =g-—-F-"--b-bFdte e
T
4o p T
I
30 T
20 T 5 b ;
1 1 1
10 + - E-—Lt—l-—l——id\;\ [ I
i B .:::::: PR
|:| L L L L L L L L L L L 1
150k 200k 200k GO0k &00k 1M 2M M 4M SMBM EM 10M 20K 20M
Frequency [Hz]
= r® ®ME3 Joe-DELOZ2306_f£fin
+ + +MES Joe—0BL0Z206_finZ
HEZ Joe—:E_ZEQEE_P:e
WE3 Joe-0BLlOZ206_preZ
—— 1T FCC 15E ¥ QF Voltage QF
——1.TH FCZ 15B WV AWV Voltage AV
MEASUREMENT RESULT: "Jae—ﬂ8102305_fi11“
10/23/2008 09:550M
Frecusnocy Level Transd Limit Margin Detsctor Lins FE
MHz dBpv dB dBuv dB
0.15%000 45,20 11.0 1= la.3 QF L1 GHD
0.505500 32.50 12.0 5E 23.5 QP L1 GHD
0.584000 43.10 12.0 56 12.9 @QF L1 GHD
MEASUREMENT RESULT: "Jae—ﬂﬂlﬂESUﬁ_finE""
10/23/2008 09:550M
Frequsncy Level Transd Limit Margin Detector Lins FE
MHz dBpv dB dBuv dB
0.15%000 44 20 11.0 5€ 11.3 RV L1 GHD
0.452000 25,30 12.0 4E le.8 AV L1 GHD
0.584000 39,20 12.0 4E 6.8 AV L1 GHD

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO.

LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Page 36 of 57

Site: 966 chamber

Tel:+85-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-265603396

Job Mo.: RTTE #611 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 08/10/18/
Temp.( C)YHum.(%) 25 C/52% Time: 10/00/12
EUT: eBoard Engineer Signature: Joe
Mode: TX 2411 2MHz Distance:  3m
Model: HSTNX-001
Manufacturer: Hanshin
MNote:  Sample Mo.-083785 Report No-ATE20082001

F{IN) db ¥ 'm

limit 1 : —

3]

50

an

2 i~ ]

. I

0.0 i i i i P

30,000 40 50 60 70 80 ano 400 500 GOD 700 100000 MHz
Freq. Reading Factor Result Limit  \Margin| 5o | memark

No- | MHz) | @Buvim) | (dB) |(dBuvim) |(dBuvim)| (dB) | T | R
1 1605506 2276 14 61 37.a7 4350 613 | QP
2 2176198 2275 1561 38.36 46.00 -TE4 | QP
3 2674835 2061 15.44 39.05 46.00 -6.95 | QP
4 324 6896 2203 19.54 4157 46.00 443 QP
5 431.7859 19.51 2296 42 .47 46.00 -383 | QP
G 486 50601 1431 2391 38.22 46.00 -T78 | QP

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R_China

Page 37 of 57

Site: 966 chamber

Tel:+85-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #612 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 08/10/18/
Temp.( C)YHum.(%) 25 C/52% Time: 10/02/14
EUT: eBoard Engineer Signature: Joe
Mode: TX 2411 2MHz Distance:  3m
Model:  HSTNX-001
Manufacturer: Hanshin
MNote:  Sample Mo.-083785 Report No.ATE20082001
F{IN) db ¥ 'm
limit : —
0 | |
an :~ :~
2 o] i~ J s 1
. S
0.0 i i i i P
30,000 40 50 60 70 80 ano 400 500 GOD 700 100000 MHz
Freq. Reading Factor Result Limit  \Margin| 5o | memark
No- | MHz) | @Buvim) | (dB) |(dBuvim) |(dBuvim)| (dB) | T | R
1 352060 1592 18 64 34 56 40.00 5441 QP
2 R3.4856| 2203 13.65 3568 40.00 432 QAP
3 160 5468 2125 14 .61 35.86 4350 -T64 | QP
4 2176194 2049 15.61 36.10 46.00 -5590 | QP
5 324 6921 13.68 19.54 33.22 46.00 [-1278| QP
6 431. 7917 1301 2296 35.97 46.00 [-10.03] QP

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+85-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #634 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 08/10/20/
Temp.( C)YHum.(%) 25 C/52% Time: 10/46/22
EUT: eBoard Engineer Signature: Joe
Mode: TX 2411 2MHz Distance:  3m
Model:  HSTNX-001
Manufacturer: Hanshin
MNote:  Sample Mo.-083785 Report No-ATE20082001
900 db ¥ 'm
Tt 1 - —
70
S S S| N S S | B S U . S S S SR
40
an - -- - - - - - - - -
100 i o
1000000 2000 Jooo 5000 G000 AO00 BOOOS000 18000 0MHz
Freq. Reading Factor Result Limit  \Margin| 5o | memark
No- | MHz) | @Buvim) | (dB) |(dBuvim) |(dBuvim)| (dB) | T | R
1 2411196 8834 -T.43 80.91 114.00 | -33.09] peak
2 2411196 77.06 -T.43 6963 94.00 | -2437 AVG
3 4822 396 57.36 -0.1%9 BT AT 74.00 | -16.83 peak
4 4822 396 46.11 -0.1%9 4592 54.00 -3.08 | AVG
5 7233594 4616 3.04 45.20 7400 |-2480| peak
6 7233594 3484 3.04 37.88 5400 |-16.12| AVG

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+85-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #633 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 08/10/20/
Temp.( C)YHum.(%) 25 C/52% Time: 10/44/01
EUT: eBoard Engineer Signature: Joe
Mode: TX 2411 2MHz Distance:  3m
Model:  HSTNX-001
Manufacturer: Hanshin
MNote:  Sample Mo.-083785 Report No-ATE20082001
900 db ¥ 'm
' Timit1: —
1 :
! 'y ! ! ! !
.1 T | O O O O PO S S O S
70
! : 3 : :
| R . B S S
40 5
100 i o
1000000 2000 Jooo 5000 G000 AO00 BOOOS000 18000 0MHz
Freq. Reading Factor Result Limit  \Margin| 5o | memark
No- | MHz) | @Buvim) | (dB) |(dBuvim) |(dBuvim)| (dB) | T | R
1 2411197 90.00 -T.43 8257 114.00 | -31.43 peak
2 2411197 7869 -T.43 71.26 94.00 | -2274 AVG
3 4822 396 60.51 -0.1%9 60.32 74.00 | -13.68 peak
4 4822 396 4871 -0.1%9 48.52 54.00 548 | AVG
5 72330594 4681 3.04 4585 7400 |-2415| peak
6 7233594 3563 3.04 38.67 5400 [-1533] AVG

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #652

Standard: FCC Class B 3M Radiated

Polarnzation:

Power Source:

Horizontal
AC 120V/60Hz

Testitem: Radiation Test Date: 2008/10/21
Temp.( C)YHum.(%) 25 C/52% Time: 16:43:16
EUT: eBoard Engineer Signature: Joe
Mode: TX 2411.2MHz Distance: 3m
Model:  HSTNX-001
Manufacturer: Hanshin
Mote:  Sample Mo.:083785 Report NoATE20082001
700 dbuYim
fimit1 - =
60
B MWWWWW T
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12000.000 20000 25000.0MHz
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FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Page 41 of 57

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo

RTTE #651
Standard: FCC Class B 3M Radiated

Manufacturer: Hanshin

Testitem: Radiation Test

Temp.( C)YHum.(%) 25 C/52%
EUT: eBoard

Mode: TX 2411.2MHz

Model:  HSTNX-001

Polarization: Vertical

Power Source: AC 120V/60Hz
Date: 2008/10/21

Time: 16:40:24

Engineer Signature: Joe
Distance: 3m

Mote:  Sample Mo.:083785 Report NoATE20082001
700 dbuYim
e —
&0
50

40 . PP
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12000.000 20000 25000.0MHz
Ni: fl;.'ﬁl{;} (Sseszirﬁy F(Egyo r [d%ﬁflrtnj qdame] M(:ré;)m | e

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+85-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #614 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 08/10/18/
Temp.( C)YHum.(%) 25 C/52% Time: 10/19/03
EUT: eBoard Engineer Signature: Joe
Mode: TX 2447 2MHz Distance:  3m
Model:  HSTNX-001
Manufacturer: Hanshin
MNote:  Sample Mo.-083785 Report No-ATE20082001
F{IN) db ¥ 'm
limit : —
&0
50
40
20 . v ‘
0 ol -
0.0 i i i i P
30,000 40 50 60 70 80 ano 400 500 GOD 700 100000 MHz
Freq. Reading Factor Result Limit  \Margin| 5o | memark
No. (MHz) | (dBuVim) | (dB) |(dBuVim) |(dBuVim)| (dB) ‘ e
1 160 5552 2303 14 .61 3764 4350 86 QP
2 2176231 2253 15.61 38.14 46.00 -T86 | QP
3 267.484% 2048 18.44 38.92 46.00 -T08| QP
4 324 6889 2204 19.54 41.58 46.00 4421 QAP
5 4317874 1963 2296 4259 46.00 -3.41 QP
6 46241221 1514 2333 38.47 46.00 -TE3 | QP

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+85-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #613 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 08/10/18/
Temp.( C)YHum.(%) 25 C/52% Time: 10/14/13
EUT: eBoard Engineer Signature: Joe
Mode: TX 2447 2MHz Distance:  3m
Model:  HSTNX-001
Manufacturer: Hanshin
MNote:  Sample Mo.-083785 Report No-ATE20082001
F{IN) db ¥ 'm
limit : —
60 i |
%
40 ;
20 oo W 1
0 S -
0.0 i i i i P
30,000 40 50 60 70 80 ano 400 500 GOD 700 100000 MHz
Freq. Reading Factor Result Limit  \Margin| 5o | memark
No- | MHz) | @Buvim) | (dB) |(dBuvim) |(dBuvim)| (dB) | T | R
1 351957 1628 18 64 34 .92 40.00 508 QP
2 534541 21498 13.65 3563 40.00 437 QAP
3 160.5602( 2266 14 .61 3727 4350 -6.23 | QP
4 276219 2049 15.61 36.10 46.00 -5590 | QP
5 3225896 1479 19.45 34.24 46.00 |[-11.76] QP
6 4317879 1348 2296 36.44 46.00 956 QP

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #631 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 08/10/20/
Temp.( C)YHum.(%) 25 C/52% Time: 10037733
EUT: eBoard Engineer Signature: Joe
Mode: TX 2447 2MHz Distance:  3m
Model: HSTNX-001
Manufacturer: Hanshin
Mote:  Sample Mo.:083785 Report NoATE20082001
900 db ¥ 'm
[l : —
: 1 : P
80 T e e L B T T T TP PR TP
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(a0 ! b '
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40 L) i
10.0 H ; 1 H
1000000 2000 Jooo 5000 G000 AO00 BOO0S000 1 B000_0MHz
Freq. Reading Factor Result Limit \Margin| . Remark
No- | MHz) | (dBuvim) | (dB) |(dBuVim) |(dBuVim)| (dB) g |
1 2447 199 87.22 -7.34 79.88 114.00 | -34.12] peak
2 24471991 76.01 -7.34 68.67 94.00 -26.33 AVG
3 4894 401 5550 0.21 RE.11 7400 |-17.89 peak
4 4894 401 4448 0.21 44 B9 54.00 931 AVG

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #6832 Polanzation: Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 08/10/20/
Temp.( C)YHum.(%) 25 C/52% Time: 10/40/42
EUT: eBoard Engineer Signature: Joe
Mode: TX 2447 2MHz Distance:  3m
Model: HSTNX-001
Manufacturer: Hanshin
Mote:  Sample Mo.:083785 Report NoATE20082001
900 db ¥ 'm
1 [l : —
.
50 B N (| L 0.
& ] e o
o fossssmmerssaeraaes SRR e E: E £ i E: g
10.0 H ; 1 H
1000000 2000 Jooo 5000 G000 AO00 BOO0S000 1 B000_0MHz
Freq. Reading Factor Result Limit \Margin| . Remark
No- | MHz) | (dBuvim) | (dB) |(dBuVim) |(dBuVim)| (dB) g |
1 2447 1991 93.04 -7.34 B5.70 114.00 | -28.30) peak
2 2447 199 81.88 -7.34 74.54 94.00 | -19.45 AVG
3 4894 401 51.20 0.21 61.41 7400 |-1259 peak
4 4894 401 4986 0.21 50.07 54.00 -393 | AVG

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo

RTTE #653
Standard: FCC Class B 3M Radiated

Manufacturer: Hanshin

Testitem: Radiation Test

Temp.( C)YHum.(%) 25 C/52%
EUT: eBoard

Mode: TX 2447 2MHz

Model:  HSTNX-001

Polarization: Horizontal
Power Source: AC 120V/60Hz
Date: 2008/10/21

Time: 16:4B6:59

Engineer Signature: Joe
Distance: 3m

Mote:  Sample Mo.:083785 Report NoATE20082001
700 dbuYim
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12000.000 20000 25000.0MHz
Ni: fl;.'ﬁl{;} (Sseszirﬁy F(Egyo r [d%ﬁflrtnj qdame] M(:ré;)m | e

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #654

Standard: FCC Class B 3M Radiated

Polarnzation:
Power Source:

Vertical
AC 120V/60Hz

Testitem: Radiation Test Date: 2008/10/21
Temp.( C)YHum.(%) 25 C/52% Time: 16:50:12
EUT: eBoard Engineer Signature: Joe
Mode: TX 2447 2MHz Distance: 3m
Model:  HSTNX-001
Manufacturer: Hanshin
Mote:  Sample Mo.:083785 Report NoATE20082001
700 dbuYim
fimit1 - =
60
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Ni: fl;.'ﬁl{;} (Sseszirﬁy F(Egyo r [d%ﬁflrtnj qdame] M(:ré;)m | e

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+85-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #6156 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 08/10/18/
Temp.( C)YHum.(%) 25 C/52% Time: 10/23/53
EUT: eBoard Engineer Signature: Joe
Mode: TX 2480 2MH=z Distance:  3m
Model:  HSTNX-001
Manufacturer: Hanshin
MNote:  Sample Mo.-083785 Report No-ATE20082001
F{IN) db ¥ 'm
limit : —
&0
50
40
1 .
20 i~ - 1
0 A -
0.0 i i i i P
30,000 40 50 60 70 80 ano 400 500 GOD 700 100000 MHz
Freq. Reading Factor Result Limit  \Margin| 5o | memark
No. (MHz) | (dBuVim) | (dB) |(dBuVim) |(dBuVim)| (dB) ‘ e
1 160.5543( 2243 14 .61 37.04 4350 546 | QP
2 2176177 2375 15.61 35.36 46.00 564 | QP
3 267.4864 2022 18.44 38.66 46.00 134 QP
4 32468581 2211 19.54 4165 46.00 435 QP
5 34827400 18.87 20.60 39.47 46.00 653 QP
6 431.7884| 1768 2296 40.64 46.00 536 QP

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+85-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #616 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 08/10/18/
Temp.( C)YHum.(%) 25 C/52% Time: 10/26/51
EUT: eBoard Engineer Signature: Joe
Mode: TX 2480 2MH=z Distance:  3m
Model:  HSTNX-001
Manufacturer: Hanshin
MNote:  Sample Mo.-083785 Report No-ATE20082001
F{IN) db ¥ 'm
limit : —
50
50 ‘
40 :
» f- .
20 foooodfoeeis :
0.0 i i i i P
30,000 40 50 60 70 80 ano 400 500 GOD 700 100000 MHz
Freq. Reading Factor Result Limit  \Margin| 5o | memark
No- | MHz) | @Buvim) | (dB) |(dBuvim) |(dBuvim)| (dB) | T | R
1 351988 17.31 18 64 35.95 40.00 -4 05| QP
2 534439 2210 13.66 3576 40.00 4241 QAP
3 160.5520( 22.01 14 .61 3662 4350 -6.88 | QP
4 2176153 21.86 15.61 3747 46.00 -853 | QP
5 324 6578 1532 19.54 34.86 46.00 [-11.14] QP
6 431.7838 1204 2296 35.00 46.00 [-11.00] QP
FCC ID: WT 4HSTNX-001 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+85-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #630 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 08/10/20/
Temp.( C)YHum.(%) 25 C/52% Time: 10/31/02
EUT: eBoard Engineer Signature: Joe
Mode: TX 2480 2MH=z Distance:  3m
Model:  HSTNX-001
Manufacturer: Hanshin
MNote:  Sample Mo.-083785 Report No-ATE20082001
900 db ¥ 'm
limit : —
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: . Pe
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100 i P
1000000 2000 Jooo 5000 G000 AO00 BOOOS000 18000 0MHz
Freq. Reading Factor Result Limit  \Margin| 5o | memark
No- | MHz) | @Buvim) | (dB) |(dBuvim) |(dBuvim)| (dB) | T | R
1 2480168 9058 -T.37 83.21 114.00 | -30.79 peak
2 2480168 79.26 -T.37 71.89 94.00 | -2211 AVG
3 4960312 5862 0.52 5514 74.00 | -14.85 peak
4 4960312 46.97 0.52 47 .49 54.00 -6.51 | AVG
5 74406501 4163 3.69 4532 7400 |-2868| peak
6 7440501 31.24 369 3493 5400 [-1907| AVG

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001
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Site: 966 chamber

Tel:+85-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #6259 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 08/10/20/
Temp.( C)YHum.(%) 25 C/52% Time: 10/12/37
EUT: eBoard Engineer Signature: Joe
Mode: TX 2480 2MH=z Distance:  3m
Model:  HSTNX-001
Manufacturer: Hanshin
MNote:  Sample Mo.-083785 Report No-ATE20082001
900 db ¥ 'm
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11
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1000000 2000 Jooo 5000 G000 AO00 BOOOS000 18000 0MHz
Freq. Reading Factor Result Limit  \Margin| 5o | memark
No- | MHz) | @Buvim) | (dB) |(dBuvim) |(dBuvim)| (dB) | T | R
1 2480168 8654 -T.37 79.17 114.00 | -34.83 peak
2 2480168 7538 -T.37 68.01 94.00 | -2599 AVG
3 4960312 5664 0.52 h7.16 74.00 | -16.84 peak
4 4960312 4539 0.52 4591 54.00 -3.09 | AVG
5 74406501 4438 3.69 48.07 7400 |-2593| peak
6 7440501 3361 369 37.30 5400 [-16.70| AVG

FCC ID: WT 4HSTNX-001
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #656 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2008/10/21
Temp.( C)YHum.(%) 25 C/52% Time: 16:57:39
EUT: eBoard Engineer Signature: Joe
Mode: TX 2480 2MHz Distance:  3m
Model: HSTNX-001
Manufacturer: Hanshin
Mote:  Sample Mo.:083785 Report NoATE20082001
FoLo db ¥ 'm
[l : —
50
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M b s gy s e i _;_______________
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18000.000 20000 25000 0MHz
Freq. Reading Factor Result Limit  \Margin| 5o | momark
No- | MHz) | (dBuvim)| (dB) |(dBuVim)|(dBuVim)| (dB) i |

FCC ID: WT 4HSTNX-001
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo

RTTE #655
Standard: FCC Class B 3M Radiated

Manufacturer: Hanshin

Testitem: Radiation Test

Temp.( C)YHum.(%) 25 C/52%
EUT: eBoard

Mode: TX 2480 2MHz

Model:  HSTNX-001

Polarization: Vertical

Power Source: AC 120V/60Hz
Date: 2008/10/21

Time: 16:54:13

Engineer Signature: Joe
Distance: 3m

T L o e e Pt oA S S A A i i b oS S S S P iV e Rt oS S S R i U RS

Mote:  Sample Mo.:083785 Report NoATE20082001
700 dbuYim
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FCC ID: WT 4HSTNX-001
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Site: 966 chamber

Tel:+85-0755-26503290
Fax:+86-0755-26503396

Job Mo.. RTTE #6837 Polarization: Horizontal
Standard: FCC Part 15 PEAK 2.4G Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 08/10/21/
Temp.( C)YHum.(%) 25 C/52% Time: 9/49/53
EUT: eBoard Engineer Signature: Joe
Mode: TX 2411 2MHz Distance:  3m
Model:  HSTNX-001
Manufacturer: Hanshin
MNote:  Sample Mo.-083785 Report No-ATE20082001
1200 dbuV/m
limit : —
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100
a0
0 U ¥R SYU -
IO o
60
L I ------1--- P ROl suLET TR ! -- - il | memmeien -
a0 K il . '.: "':!“" LM TR __ || - -
30
2000
2390000 24150 MHz
Freq. Reading Factor Result Limit  \Margin| 5o | memark
No- | MHz) | @Buvim) | (dB) |(dBuvim) |(dBuvim)| (dB) | T | R
1 2397 888 5712 -7.48 45 64 7400 |-24.36| peak
2 2397 888 4575 -7.48 38.27 5400 [-1573| AVG
3 23989688 56.26 -T.46 43.80 74.00 |-2520| peak
4 23959688 4503 -T.46 ITET 5400 |-1643) AVG
5 2400.0001 54.02 -1 46 46.56 7400 |-27.44| peak
6 2400.000( 4277 -T.46 35.31 5400 |-1889 AVG

FCC ID: WT 4HSTNX-001
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #6338 Polanzation: Vertical
Standard: FCC Part 15 PEAK 2.4G Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 08/10/21/
Temp.( C)YHum.(%) 25 C/52% Time: 9/55/00
EUT: eBoard Engineer Signature: Joe
Mode: TX 2411.2MHz Distance:  3m
Model: HSTNX-001
Manufacturer: Hanshin
Mote:  Sample Mo.:083785 Report NoATE20082001
1200 dBuV/m
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Freq. Reading Factor Result Limit \Margin| . Remark
No- | MHz) | (dBuvim) | (dB) |(dBuVim) |(dBuVim)| (dB) g |
1 2394 041 BR2T -7.50 4777 74.00 |-26.23| peak
2 2394 041 4353 -1.50 36.03 5400 |[-17.97| AVG
3 2400.000( 5530 -TA46 47 84 7400 |-26.16| peak
4 2400.000 4368 -T.46 36.22 5400 [A17.78| AVG

FCC ID: WT 4HSTNX-001
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Site: 966 chamber

Tel:+85-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #636

Standard: FCC Part 15 PEAK 2.4G

Polarization:
Power Source:

Horizontal
AC 120V/60Hz

Testitem: Radiation Test Date: 08/10/21/
Temp.( CHYHum.(%) 25 C/52% Time: 9/38/40
EUT: eBoard Engineer Signature: Joe
Mode: TX 2480 2MHz Distance: 3m
Model:  HSTNX-001
Manufacturer: Hanshin
MNote:  Sample Mo.-083785 Report No-ATE20082001
1200 dbul/m
fimit 1 : —
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Freq. Reading Factor Result Limit  \Margin| 5o | memark
No- | MHz) | @Buvim) | (dB) |(dBuvim) |(dBuvim)| (dB) | T | R
1 2483500 6278 -T.a7 55.41 7400 |-18.58| peak
2 2483500 5136 -T.a7 43.99 5400 |-1001] AVG
3 2483871 6255 -7.38 5517 74.00 |-18.83| peak
4 2483871 51.03 -7.38 43.65 5400 |-10.35] AVG
5 2484 413 6334 -7.38 55.96 7400 |-18.04| peak
6 2484 413 5214 -7.38 4476 54.00 924 AVG

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001



ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R_China

Page 57 of 57

Site: 966 chamber

Tel:+85-0755-26503290
Fax:+86-0755-26503396

Job Mo.. RTTE #6835 Polarization: Vertical
Standard: FCC Part 15 PEAK 2 4G Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 08/10/21/
Temp.( CHYHum.(%) 25 C/52% Time: 9/20/24
EUT: eBoard Engineer Signature: Joe
Mode: TX 2480 2MHz Distance: 3m
Model:  HSTNX-001
Manufacturer: Hanshin
MNote:  Sample Mo.-083785 Report No-ATE20082001
1200 dbul/m
fimit 1 : —
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Freq. Reading Factor Result Limit  \Margin| 5o | memark
No. (MHz) | (dBuVim) | (dB) |(dBuVim) |(dBuVim)| (dB) ‘ e
1 2483500 6325 -T.a7 55.88 7400 |-18.12| peak
2 2483500 5272 -T.a7 4535 5400 |-8B65 | AVG
3 2484 2121 6234 -7.38 54.96 74.00 |-19.04| peak
4 2484 212 51.87 -7.38 44.49 5400 |-9.51 | AVG
5 2484 814 6092 -7.38 53.54 74.00 |-20.46| peak
6 2484 814 5009 -7.38 42.71 5400 |-11.29] AVG

FCC ID: WT 4HSTNX-001

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082001
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